INSPECTION CERTIFICATE CHUN YU WORKS & CO., LTD.
®
100 Tapao St.
Report No. 2018110039 Customer CHUN YU WORKS (USA) INC. Kangshan, Kaohsiung 82063
Order No. 012325 pescriotion | ASTM F3125/F3125M-15a GRADE Taiwan
S/C No. WSF-81431 P F2280 DOME HEAD TYPE 1 o5 Tel: +886-7-622-4111
Invoice No. WSF-8082 Size 1"-8 X 2-3/4" Fax: +886-7-621-6697
Control Nos. www.chunyu.com.tw
Test Date Nov/14/2018 SetLotNo. | A8143100301-11 oy N f“%
Issue Date Nov/29/2018 (\ ) 0‘
Ship Quantity | 6300 Sets art No 277778 \J &3 o
i . hy &
Lot Quantity | 6300 Sets Surface PLAIN FINISHED. TIOEs206 P a8 10 W a0uass
Chemical Specification and Composition(%) Mechanical Properties - Bolt
Material C l Si | Mn P S Cr I Mo | Ni | Cu v | Ti l Al B Lot No: 8143100301-11
Division Heat No X100 X1000 X100 X1000 X10000 Grade ASTM F3125/F3125M-15a GRADE F2280 TYPE 1
SAE 4140 | spec 30 6(_) 35 40 30 Spec. Unit Meas Avg
43 Min | Max | Max Max Tensile Test under 90900 Lbe 96000 97000
Bolt 3DZ49 | He | 40 | 20 | 83 10 1 82 17 2 2 35 1 Wedge Loading(4°) 104350 98500
72700 73000
S45C Spoc 18 57 48 58 Proof Load Min Lbf 73500 73000
Nut 58 Min Max Max 38 35
Hardness HRC 35
JE224 Heat 44 22 70 14 8 3 I 2 1 Max 36
10B20 | spec NSIO N?O
Washer ax x
INH32 Heat 20 4 37 24 6 30 18
Mechanical Properties- Nut Mechanical Properties- Washer Assembly Lot Tension Test
Lot No: 8143101202-12 Lot No: 8143101101-11 Spec. | Unit Measurements Avg
Grade ASTM A563-07 DH Grade ASTM F436-07 TYPE1 z?rsser.nbly Lot 668_00 Lbf 74826 73944 74275 73834 74385 74253
- - ension Test Min
Spec. Unit Meas Avg Spec. Unit Meas Avg
Proof Load 175 ksi 177 177 Washer 38 HRC 40 41
Min 177 Hardness 45 42
Hardness 24 HRC 25 26
38 27
Marking Visual, Dimensional, and Thread Inspections
PN AL Bolt Nut Washer
Bolt v..r’"‘-:o Y Nut Washer ¢ | Dimensions OK OK OK
L v Visual OK OK OK
L D Thread OK OK -
S.M.CHANG
We hereby certify that the above material has been satisfactorily tested in accordance with the material specifications. 29 - -
Authorized Signature
Manager of Q.A. Department
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o Tilj 55 TEST CERTIFICATE 3, GHUNG AN RO BS1AO I KANG, KAOESIUNG 81223
CHINASTEEL TEL: (07)802-1111 FAX: (07)802-2511 (07)801-9427
E-mail: t211mae@mail. csc. com tw

B0363-02 COMPANY REGISTRATION NUMBER: 30414175 1473

Bp pa| BOTRBAHRAS AREH | BAR-ALLOY STEEL
cisok | CHUN YU WORKS FERE Py
o L Ha40770518 | E =R | 07002680363
S £ 35| SAE 4140 GOWA-D) | EP&% | ss1e7108 oSBT R 45| pwssson
ZEAH HEEAM
SFEC SHIPPING DATE | SEP, 26, 2018 T/C ISSIE DATE | SEP, 26, 2018
® TREY Y
ﬁmsr CSC MILL INSPECTION. T/C | 02 %m%ﬁ OWg0
' R =F ‘H’J@M CHEMICAL COMPOSITION %
- . % e |, N
g |A®AR DUESINS 5| ¥ | Clun |P|s]|sifuni|cr[a1] s [mo| n[no|ri] v LA
ITEN vipmick| wibTe Lkt [QTY| kg |HEAT 4 2] 3 2 3 4 2 4 3 3 2
M |sEQ. NO. | mem mm 10 x10] X10 10 16ix10x 10lx 10lx 101X 101X 10 REMARKS
00980153 01 | 25. 00 colL| 9| 20, 1093Dz49 40] 83| 10[ 11| 20rr] 2| 82| 35| 1| 17 Tr| 1| 2| Tr
TOTAL: 9| 20, 109
-
g‘ a
£
NOTES]
Tr:TRACE ELEMENT (Si. Cu. NI. Cr. Mo<0. 02% :Nb. Ti. V<0. 008% ;OTHER ALSO CONFORM SPEC.)
HMARKITFER » WEPHIRAEBBE R » BFSTRIBLER -
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND ""g—%luv\ Chew
SURVEYED BY TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE
ABOVE MATERIAL SPECIFICATION ¥ % E E %
MANAGHL METALLURGICAL DEPARTMENT
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1 CHUNG KANG ROAD HSIAO KANG KAOHSIUNG 81223
TAIWAN, REPUBLIC OF CHIN
TEL: (07)802-1111 FAX: (07)802 2511, (07)801-9427
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B0397-02 _ COMPANY REGISTRATION NUMBER: 30414175 1260
% p | BATRBAFH R A% EH | BAR-CARBON STEEL
costouer | CHUN YU WORKS BB EREEE
e | zasosorszr | EREHE | orozzssozey
S 2| 1S 04051 SAEC (DRQ) ER&® | sst1e7108 PSR R %5 | pwzess)
REaH EAET M
SPEC. SHIPPING DATE FEB. 27, 2018 T/C ISSUE PATE FEB. 28, 2018
® % EPITRSE
| CSC MILL INSPECTION T/C | 02 FEAR&R | omw
] )D{IME <+ # £ %o CHEMICAL COMPOSITION N
g | 2% __DMESIONS 5| HE |as clunp]s{sildnilcr|ar|nc =
Ty visTmick| Wow | LeweTH QTY| kg | HEAT 3 2] .3 2 3 2 MARK
Y |sEQ NO. | mm mm 101X10] %10 10 X101 REMARKS
0018822 01 | 34, 00 CojL| 29 55, 54AE218 5] 70[14] A 213 1 3 2| 4
BN822 02 19| 36, A74|JE224 a4 70 14) 8222 1| 3 1| 4
TOTAL: 48| 92, 018
N =hl T &R
INOTES
HISARRATIIES » SR FPRBBUE TR » XTFERBZIRK - :
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND %—&u& Chen
SURVEYED BY TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE
ABOVE MATERIAL SPECIFICATION. IS R R &
GENERAL MANAGER, METALLURGICAL DEPARTMENT
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é;uﬂ STedt. C%RP?RA%EO}G& ~ 3
o ;gr 7 BH i WEB/ZW,(Q} tEREBAETNEE § %

1 CHUNG KANG ROAD HSIAO KAI\G KAOHSIUNG 81223
TAIWAN, REPUBLIC OF CHINA
TEL: (07)802-1111 FAX: (07)802-2511, (07)801- 9427

} ‘5}} ?{6@{}5 )77 E-mail: t2]1lnae@pail. csc. com tw
B0200-01 COMPANY REG!STRATION NUMBER: 30414175 0634
: e R 55T
5 44| = ERRE bR A 4 BAR-CARBON STEEL
o™ | SAN SHING FASTECH CORP. e TSR
mvbfm DW4A0778596 JZEEI.LEL&&IB_NLL 070601B0200
s 4 45| CSC SPEC 10820 (HCHaz) | EEBE | egos0s06 PRI AW pwasosp
TER Y wHE aM
SPEC. SHIPPING DATE MAY, 31, 2018 T/C 1SSUE DATE JUN. 01, 2018
w REITE R
e | CSC MILL INSPECTION T/C | 01 %ﬂéﬁm%
H5] . .. )§I S T Tgl ] 1 %2 CHEMICAL COMPOSITION % & 3
g | SRS e WE pEn clun|p|s]sifpdnifee[a] s =
TTEN oivmack| wiom | ewemi [QTY] kg | HEAT a2 3 2 3 4 EMARKS
™ | sEq. _No. | mm m poolxigl x10 10 [Xix1o REHARKS
00BBS040 01 | 30, 00 coiL| 7] 13, B63|iNH32 20[ 37| 24 & 30| 18
TOTAL: 7| 13, 863
'—'-_'L“
FR Az =
2 &
i S Y
NOTES BB HFTER #7#\'
BF] €&
REST 8 ¥
HEAREMIIES  SORHPREIEREN » BFTHFLER o
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND %—kﬁw\ Chen
SURVEYED BY TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE
ABOVE MATERIAL SPECIFICATION
R (TNERAL )MNAGER. METALLURG]C.-\L DEPARTMENT




